



Another brand of drug identical in form and content may be dispensed unless checked. ☐

## Cullman Regional Anesthesia Services Pre-Op Order Set

Date of Surgery: \_\_\_\_\_

1. NPO (*includes ALL tube feedings*).

- No food 8 hours prior to procedure. Clear liquids up to 2 hours prior to arrival time (all ages).
- For infants: NPO 4 hours if breast feeding, 6 hours if formula, clear liquids 3 hours prior to surgery.
- 5. Pain clinic patients: Obtain protime/INR on patients taking Coumadin

2. Start IV and run LR at KVO for patients age 10 or above. If Dialysis patient, start NS at KVO. May use 1% Lidocaine (Xylocaine) 0.5ml SubQ to start IV for topical anesthetic.

### MEDICATIONS:

3. Patients (weighing > 45 Kg) undergoing anesthesia:

**Total Joints and Spine Cases**

Prior to IV:

- Celebrex 400 mg Po Pre-Op
- Gabapentin 800 mg Po Pre-Op

**ODA patients:**

- Pepcid 20 mg IV push on arrival, if not allergic, for aspiration prevention.
- Zofran 4mg IV push on arrival for nausea prevention.

**In-house patients:**

- Pepcid 20 mg IV push hs and on call to the OR, if not allergic, for aspiration prevention.
- Zofran 4mg IV push on call to OR, for nausea prevention.
- Patients on any beta blocker prior to admission **must** receive dose within 24 hours of surgery. If taken prior to arrival document time taken - \_\_\_\_\_. If not taken prior to arrival give as listed on home med sheet - \_\_\_\_\_ x 1 dose.

4. Apply Scopolamine Patch 1 mg if patient has history of post op nausea & vomiting

5. May use 1% Lidocaine (Xylocaine) 0.5 ml SubQ to start IV. For topical anesthetic.

6. Children age 1 – 10 years: Versed syrup 0.5 mg/Kg Po for treatment of anxiety PRN x 1.

7. Albuterol nebulizer 2.5 mg as indicated for: \_\_\_\_\_ PRN x 1.

8. EKG on patients with coronary artery disease, diabetes, arrhythmia, valvular heart disease, congestive heart failure or hypertension, or smoking greater than 20 pack per year history, BMI greater than 39, unless one has been completed within 6 months and is present for review.

### LABS:

9. ☐ CBC no Diff ☐ CBC with auto Diff ☐ CBC with manual Diff on patients with history of bleeding disorders, unless CBC performed within 1 week and results are available for review.
10. CBC no Diff on patients having joint replacement surgery.
11. Serum Potassium level on all dialysis patients on day of surgery.
12. Serum Potassium for patients taking diuretics (i.e. Lasix, Maxide, Dyazide or HCTZ) and/or taking potassium supplements, and/or receiving a bowel prep, unless serum potassium level has been completed within 1 month and results are available for review.
13. Fasting Blood Glucose on morning of surgery for all diabetic patients.
14. Protine & INR on patients taking Coumadin. (*Exception: cataract patients*)
15. Obtain PTT for patients taking Pradaxa.
16. Pregnancy test – Serum/Urine HCG for all women of childbearing age (menses to 55) within two days of surgery. (*Exception: history of hysterectomy*)
17. Draw Renal Profile for all patients having a total joint replacement and laminectomy if BMP not already done.

**MD Signature:** \_\_\_\_\_ **Date & Time:** \_\_\_\_\_

Cullman Regional

Please use Ball Point Pen ONLY

Physician's Orders

DO NOT USE: U IU QD QOD MS MSO4 MgSO4